
REF.
RIF.

CODE
CODICE

QT
REF.
RIF.

CODE
CODICE

QT

1 4190190005 2 #N/D #N/D 41 9105450070 1 Front cover Coperchio anteriore 
2 x 1 Screw Vite M8X20 UNI-5931 42 9105450080 1 Rear cover Coperchio posteriore 
3 x 6 Screw Vite M8X35 UNI-5931 43 9105450090 1 Carter cover Coperchio Carter 
4 x 1 Screw Vite M4X12 UNI-1447 44 x 1 Filter cover Coperchio filtro 
5 x 2 Screw Vite M6X20 UNI-5739 45 x 1 Filter support Supporto filtro 
6 x 1 Screw Vite M8X25 UNI-5739 46 9105450120 1 Crankshaft Albero a gomito 
7 x 6 Screw Vite M8X20 DIN-6921 47 9105450130 1 Cylinder Cilindro 
8 x 8 Screw Vite M5X12 DIN-6921 48 9105450160 1 Head Testa 
9 x 6 Screw Vite M6X16 DIN-6921 49 x 1 Gasket Guarnizione 

10 x 2 Screw Vite M5X15 UNI-8113 50 x 1 Valve plate Piastra valvole 
11 x 4 Nut Dado M8  DIN-980 51 7153140000 1 Conveyor Convogliatore 
12 x 1 Washer Rondella Ø8,5X30X4 UNI-6593 52 9700000300 1 Brent cover Tappo di sfiato 
13 x 1 Washer Rondella Ø8 UNI-3703 53 x 4 Valve Valvola BP
14 7040140000 4 Internal snapring Seeger Ø18 UNI-7437 54 x 2 Valve Valvola AP
15 7050240000 1 Piston pin Spinotto Ø.18
16 7050250000 1 Piston pin Spinotto Ø.18
17 7051510000 1 Key Linguetta 5X7,5
18 7060060000 1 Bearing Cuscinetto 6205 100 4231270000 1 Valve plate Kit Kit Piastra valvole 
19 7060150000 1 Bearing Cuscinetto 6206 101 4250130000 1 Intake filter kit Kit filtro aspirazione 
20 x 1 O-ring O-ring 102 4081980000 1 Gasket kit Kit guarnizioni 
21 x 1 O-ring O-ring 3118 103 4291190000 1 Con rod/Piston Kit Kit Biella/Pistone 
22 x 1 O-ring O-ring 3262 104 4291200000 1 Con rod/Piston Kit Kit Biella/Pistone 
23 x 1 Oil seal Paraolio MIM 30X47X7 105 4080480000 1 Screw kit Kit Viti 
24 x 1 Gasket Guarnizione 

- 25 x 1 Gasket Guarnizione 
26 x 1 Gasket Guarnizione 
27 7080160000 2 Joint Raccordo "L" 1/2 
28 7090090000 1 Plug Tappo 
29 4080230000 1 Piston rings kit Kit segmenti 
30 4080260000 1 Piston rings kit Kit segmenti 
31 9700000408 1 Oil level gauge Spia livello olio 
32 7192350000 1 Safety valve Valvola di sic. 1/4 6 BAR
33 7201010000 1 Flywheel Volano AB525
34 7210680000 2 Filtering element Elemento filtrante 
35 7220310000 1 Piston Pistone 
36 7220320000 1 Piston Pistone 
37 7237980000 1 Aftercooler Hose Tubo Refrigeratore 
38 9100270270 1 Aftercooler Refrigeratore 
39 x 1 O-ring O-ring 130
40 9105450010 1 Crankcase Carter 

(R
E

V
-0

1
)

DESCRIPTION
DESCRIZIONE

DESCRIPTION
DESCRIZIONE

V
A

L
ID

 F
R

O
M

0
1

/0
7

/2
0

1
2

V
A

L
ID

O
 D

A
L

0
1

/0
7

/2
0

1
2

AB 425
AB 525

1124190003 1129101579
1129101580
1129101581

1129101584
1129101585
1129101587

1127150314
1129700300

1127040014
1127050024
1127050025
1127050151
0502210500 1124230127
0502210600 1124250013

1124080198
1124290119
1124290120
1124080048

1127080016
1127090009
1124080023
1124080026
1129700408
1127190235
1127200101
1127210068
1127220031
1127220032
1127230798
1129102591

1129101576





The document you are trying to load requires Adobe Reader 8 or higher. You may not have the 
Adobe Reader installed or your viewing environment may not be properly configured to use 
Adobe Reader. 
  
For information on how to install Adobe Reader and configure your viewing environment please 
see  http://www.adobe.com/go/pdf_forms_configure.







